Wallenstein by EMB Mfg.

WALLENSTEIN

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On - NOB 2MO0 - Canada
Ph: (519) 699-9283 - Fax: (519) 699-4146
www.embmfg.com

WCC3000
Generator Parts Manual

Starting with S/N’s
40000

Refer to the operators
manual for safe
operation and

maintenance WCC3000 Series Parts Manual.190216
Rev A 190216




WCC3000 Series Parts Manual.190216 Wallenstein by EMB Mfg.

Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB
Mfg. for information.

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: http://www.embmfg.com and click on "FIND A DEALER NEAR YOU?” for information on a local dealer.

Page 2 of 9 For threaded parts installation, refer to the torque charts in this manual. Rev # 190216



Wallenstein by EMB Mfg.

WCC3000 Series Parts Manual.190216

Table of Contents

BOI TOrQUE.......e et eeeeeeaae e 4
WCC3000 Main Assembly ......ccccoeeieiiiiiiiiiiiiiiieeeeennnn. 5
End Cap Assembly ...........ccooeeiiiimmrrriiiciiieneeieeeeennennnns 6
Wiring Diagram........cccoeiiiiiiiiiiiiiiciciccccecceeeeeeeeeeeeeeeeeenn 7
Label Layout..........cccecreeerrerrccccceeeeceeeenaeee 8
ACCESSOMES....cciiiiieiiiiiiiiieeeeeeccccccccccccceceee e e e e e e 9

Alternator:
Mecc Alte Inc. SI5W-85
Below are alternator parts available from Wallenstein.
For other parts and maintenance or repair information please refer to the
Mecc Alte alternator manual that shipped with the generator.

1 |Non Drive End Bracket 0390302217
2 |Fan 0391700138
3 |Rear Bearing 6203-2ZC3 0390302530
4 |[Diode 9910356205
5 |Varistor 9910384005
6 |Capacitor # :see chart below

Find the value of the capacitor in
your alternator, and match it to the
list shown here for the correct order

part number.

GECAP14MF (14 MF CAPACITOR

GECAP16MF|16 MF Capacitor

GECAP18MF|Capacitor, 18 MFZ

GECAP20MF|Capacitor 20MFZ

GECAP25MF|Capacitor 25MFZ

GECAP31MF|Capacitor, 31.5 MFZ

GECAP35MF(35 MF CAPACITOR

GECAP40MF(40 MF CAPACITOR

Alternator maintenance should be
performed by trained personnel only.

N
Exercise extreme
caution when working
with exposed wiring
of the alternator,
be aware that high
voltage discharge
of the capacitoris a
danger.

J

Rev # 190216

For threaded parts installation, refer to the torque charts in this manual. Page 3 of 9



WCC3000 Series Parts Manual. 190216 Wallenstein by EMB Mfg.
Bolt Torque |

ENGLISH TORQUE SPECIFICATIONS

Bolt T *

Bolt olt Torque

CHECKING BOLT TORQUE Diamter SAE 2 SAE 5 SAE 8
"A" (N.m) (Ib-ft) | (N.m) (Ib-ft) | (N.m) (Ib-ft)

Thetablesshownbelowgivecorrecttorque

values for various bolts and capscrews. 1/4" 8 6 12 9 17 12

Tighten all bolts to the torques specified 5/16" 13 10 25 19 36 27

in chart unless otherwise noted. Check -

tightness of bolts periodically, using 3/8 27 20 45 33 63 45

bolt torque chart as a guide. Replace 7/16" 41 30 72 53 100 75

hardware with the same strength bolt. 1/2" 61 45 110 80 155 115

9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220

3/4" 225 165 390 290 540 400
7/8" 230 170 570 420 880 650
1" 345 225 850 630 | 1320 | 970

SAE-2 SAE-5 SAE-8

s O ©

METRIC TORQUE SPECIFICATIONS
Bolt Bolt Torque*
Torque figures indicated above are valid Dla,,m?:ter 8.8 10.9
for non-greased or non-oiled threads A (N.m) (Ib-ft) (N.m) (Ib-ft)
and heads unless otherwise specified.
Therefore, do not grease or oil bolts or M3 0.5 0.4 1.8 1.3
I therwi ified
in this manual. When using locking |—— 1% 3 2.2 4.5 3.3
elements, increase torque values by 5%. M5 6 4 9 7
* Torque value for bolts and capscrews M6 10 7 15 11
are identified by their head markings. M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 2100 1550
M36 2600 1917 3675 2710
N - =
(e © &
\8.8 J \ /
TS ~

Page 4 of 9 For threaded parts installation, refer to the torque charts in this manual. Rev # 190216



WCC3000 Series Parts Manual.190216

Wallenstein by EMB Mfg.

L] ON9L/G Inusoo ebuel4 pajenss \262/Z L

! WPIE X 01# ‘MaIog Buiddey-jjeg 211917 gl ¥ WFIE X AN9L/G }og X8H 12117 9
Z W2/L-1 X ONOL/G ‘Hog XeH Glz11Z Zl i YA 6°Z ‘1ojeussyly L0¥59Z g
| | edoy x Jade] ‘ZXALN09LXD BPUOH 821 1y7 L i ON9L/G ‘NN XeH V2122 ¥
) Junopy aulbu3 ‘yexoelg €0L1LL0Y 0l Z A8/€ X 9# ‘Ma10g buidde}-jjes G119/7 ¢
¢ [ON9L/G X . p/L-) X BIQ ,p/L-) 10ke|0S| 1£66.Z 6 i ¥1-9 ‘feulws] Bulpunoi) 111292 z
) 8.l I0jeIausn) LOOM 290V 8 | 149 pI xog [euluia] 72597 L
uonduosaq "ON Med | @l W09 fo uonduosag "ON Med | @l NOg

leyeq Ajquiassy
deo pug 883

10jpIausb oy} yim paddiys joy
[oNUDW BUIBU3 DPUOH 8y} O} Jajalaspa|d
uolpwlIoUl JIpdal IO 9DUDUSIUIDW 104

adoy x 1adp] ‘TXALNO9LXD PPUOH
:ouibug

“10}pIuab By} yim paddiys Joy [onuoud
JOJDUIBYD B} DD8W 8y} O} Jojal aspa|d
uolpUWIOUl JIDdSI JO 9DUDUSBUIDW IO
¢ 9bnd ppys spnd asg
G8-MSGLS "dU| 3}V 293w
JoJpUIBYY

Alquiassy uibw 000€DOM

Page 5 of 9

For threaded parts installation, refer to the torque charts in this manual.

Rev # 190216



WCC3000 Series Parts Manual.190216 Wallenstein by EMB Mfg.

Qty

N[~ |~ |
>
[Yel
N
—
ol
<C
22| |z
< |© &
= ISe)
x| |x
N 1O
u-)fr()u_z
| [O|R
L) I B
Sl2(=] =
Sl w| <| @
S| 3222
=|®™| ©
S| E|E| <
alo| | Els
OIL || | B
QlO|—|[—|=

>
Q0
E S|lo|wo|an|<
Z|o|—|N|o
(] o AR B
n R R R kS
©|lo|o|~
2 O INININ|IN
o
o =
O =
O Olo|—|a|m
O |||
e
c
(Y]

Page 6 of 9 For threaded parts installation, refer to the torque charts in this manual. Rev # 190216



WCC3000 Series Parts Manual.190216

Wallenstein by EMB Mfg.

Jojeussjje o)
sajoeydadal Je punolsy

.8/€ X 9# ‘Malog Buiddey-yjes G1.29/7

— awel4
_ 0} papuog [esnaN
ZEN |oued Buioeq4 maip
QUM 9#
useID L1# Y
usalo) 6# usalg
# o 8#
[w xoelg et [
v [ [y v [ [
0111 ICI]
W) v
| b
1N RN 0
d0¢-S 1049 d02-S 1049
NGCl V0¢C VSl NGCl VY0C
oelg ‘1oyealg @
v
1nodod
N
5 3oelg z #
(NA) 83um H (NX) @HUM
1# [
yoeig|L#
azIs
uoI329uu0) (maIn uasul)
pua |aued
€ 0 O |Gt Bniq uid v
adA|
A
uolPsauuo) pus Iojelausn)
Bnig ui
qeL 0] n Id uld ¥
1IIng sjewai/sleN 1118 awelj 0} Junow
050 xMox xMoI suibusje punoin TP
ul ury NIY —
0050 apeds  3ads
«ETE0 duis  dyls
0870 123uu03sIg YIND Yoeg A8Sld  @Od E
«9ST'0 93UU0251Q YIND Se| o} NONIY
oT# ! M_uuam n_mrM an_mm e.‘
8# 8ury pajeusas S A X usaI9 (0L#
9# [13uu0dsig YoIND sjewa4/aleN AD suibu J01eWIs)
1S9zIS 9dA] uondauuo) U/ v @
UOI1BJ1}13USP| UOIFIBUUOD

wpiboiq Bum

Page 7 of 9

For threaded parts installation, refer to the torque charts in this manual.

Rev # 190216



WCC3000 Series Parts Manual.190216 Wallenstein by EMB Mfg.
Label Layout |

WALLENSTEIN i56NDA

ssssss e

ssssssssssssssssssssssssss
ssssss

. 7946549
>

B
@[>
VI

>

Page 8 of 9 For threaded parts installation, refer to the torque charts in this manual. Rev # 190216



Wallenstein by EMB Mfg.

WCC3000 Series Parts Manual.190216

Accessories

Call your dealer for pricing and availability

#WK210 TWO WHEEL KIT WITH 10" TIRES
#WK214 TWO WHEEL KIT WITH 14" TIRES

A must have add on kit for true portability!

Kit consist of handles and axle with tires The kit
is easy to install and simply clamps on to the
existing frame.

e Howin

WHC3000
WHC5000

GEMERATORS
OPERATOR'S MANUAL

WCC3000

WCC5000
71N

#Z97096 GENERATOR
OPERATOR’S MANUAL

Available as a download at
www.wallensteinequipment.com

Rev # 190216 For threaded parts installation, refer to the torque charts in this manual. Page ¢ of 9



	Bolt Torque
	SMDK7300E Main Assembly
	Frame & Engine / Generator Assembly
	Wiring Diagram
	Label Layout
	Accessories

